Report No. : F690501/LF-EMC000227
Page : 1 of 14

FCC COMPLIANCE REPORT

Order No. : SKI-03-0282/E
Reference No. : F690501/LF-EMC000227
Applicant : Sena Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :
Name . Console Server
Model No. : VTS400

Standards : FCC Part 15, Subpart B, Class A
ANSI C63.4:1992

Date of Receipt : 19 June 2003
Date of Test 119 June 2003 to 20 June 2003
Date of Issue : 23 June 2003

Test Result : PASS

In the configuration tested, the EUT complied with the standards specified above.

Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new'system
‘complies with all relevant standards.

Kew-Seung, Lim
EMC DIV. Manager
SGS KES CO,, LTD. EMC Laboratory

(-3405 Dorgil-Techno-Town 8891 Kwanyang-dong, Dongan-ku, Anyang, Korea 431-060 t +82 31 424 9500 f +82 31 424 9688 www,sgskes.co.kr Www.sgsgroup.co.kr



RTIFICATE No.:F690501/SP-EMC000109

CERTIFICATE OF EMC COMPLIANCE

-

ey

Reférence No. “2 SKILQ3,2§)282/E Date of Issue : Novemt

Product Description . : Consolé,Server

Model No.

it 'SENA Tech‘noiognes Inc.
210 Yangjae Dong Seocho -Gu,Seoul, 137-130, Korea

Applicant

S_GS Lab 23 SGS KES CO Ltd
F690501ILF EMCOOOO46

3GS Approved ‘)liabo‘ré:tory

Thrs certificate i is issued based on manufacturers declaration that the VTS400 is identical to the prewou
approved 7 odel SS 400(Certificate No: F690501/SP EMCOOOO13)except for model name.

uonciusaon :
The apparatus meets the requirements of the ab ve 'standards and hence fulfills the requirements of Drrectxve :
89/336/EEC as amended by Directives 92/31/EEC nd 93/68/EEC :

This certificate is only valid for the equipment and configuration described, in conjunction with the test data detailed above. It does not permit
the use of the SGS PRODUCT CERTIFICATION MARK. =7

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity
and compliance with all relevant EC D rec.uves

g T :FcrEF-i..r.-r i . h
LR DR I 2 W S B T \/(/Q
Albert Lim ' Arthur Kwon
EMC Lab Manager Ceneral Manager

Copyrlght of this cemﬁcate is owned by SGS KES Co.,Ltd. and may not be reproduced other than in full and with the
¢ o a
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Report No. : 2003KESEMC-1I-127.FCC g
Page : 1 of 15
[ ]

FCC COMPLIANCE REPORT

SGS KES CO., LTD. EMC Laboratory

This report is issued by the Company under its General Conditions for Inspection and Testing Services, (copy
available upon reguest). The issuance of this report does not exonerate buyers or sellers from exercising all their
rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the
Company. The Company’s responsibility under this report is limited to proven negligence and will in no case be more
than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be
retained by the Company for more than three months.
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o Order No. : SKI-03-0065/E .
% Test Report No. : 2003KESEMC-II-127.FCC .
o Applicant : Sena Technologies Inc. ¢
h % y 7
o Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea e
;i |
™ @
%) (

[ Equipment Under Test (EUT) : .
Z Name : Console Server g
% Model No. : VTS 800 \ >

o .
93] g
2 Standards : FCC Part 15, Subpart B, Class A ¢
% | ANSI C63.4:1992
- o
2 . : :
B Date of Receipt : 08 April 2003 ¢
g Date of Test : 09 April 2003 to 10 April 2003 ¢
e Date of Issue  :11 April 2003 0
3 ¢
® @
3 Test Result : ' PASS ¢ RBALTE S 0 BRGS0 LN ¢ : 4
é In the configuration tested the EUT complted with the standards spemf ied above. ¢
2 Remarks : :
g This report details the results of the testing carried out on one sample, the results contained in this test report L
s do not relate to other samples of the same product. The manufacturer should ensure that all products in series 2
2 production are in conformity with the product sample detailed in this report. Y
4 This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this g
@ report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new
2 system complies with all relevant standards. .
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3 - EMC DIV. Manager ‘
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@ SGS SGS KES Co,, Ltd.

2
2 Serial No.6901/ (516§}
° C-3405, Dongil-B/D 889-1,

C Kwanyang-Dong, Dongan-Ku,

) Anyang-Shi, Kyungki-Do

ks Korea, 431-060

Q Telephone : +82 31 424 9600

. Fax:+82 31 424 9688
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CERTIFICATE OF EMC COMPLIANCE

Certificate No. SKI-03-0065/E Date of Issue: April 07, 2003
P'roduct Description: Console Server

Model No: VTS 800

Applicant: SENA Technologies, Inc.

210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

SGSeSGSeSGSeSGSeSCSeSGSeSGSe S

Se

SGS Approved Laboratory: SGS Lab 23 - SGS KES Co., Ltd.

Test Report Number(s): 2003KESEMC-I1-126.CE

Test Required: EN55022:1998, EN61000-3-2&3:1995, EN55024:1998

Conclusion
. The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
89/336/EEC as amended by Directives 92/31/EEC and 93/68/EEC.

This certificate is only valid for the equipment and configuration described, in conjunction with the test data detailed above. It does not permit
the use of the SGS PRODUCT CERTIFICATION MARK.

_The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity
and compliance with all relevant EC Direclives.

AL

7 B, ’
/ s THHT / Q C{ T
- ™~ N /\\_\5
Albert Lim Arthur Kwon
EMC Lab Manager General Manager

Copyright of this certificate is owned by SGS Korea Product Certification Division and may not be reproduced other than in full and
with the prior appraval of the SGS KES Co., Lid. Manager.

Member of SGS Group (Société Générale de Surveillance)

This certificate is issued by the Company under its General Conditions for Inspection and Testing Services, printed overleaf.
The issuance of this Certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their
liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company’s
responsibility under this Certificate is limited to proven negligence and will in no case be more than ten times the amount of

the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than
three months.
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Report No. : 2003KESEMC-11-046.FCC
Page s 1 of 15

FCC COMPLIANCE REPORT

®5CSeSGSeSGSeSGSeSGSeSGCSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSeSGSesSGSeStCSeSGSeSGSeStSeSGSeSGSeSGSe SGS

IO

Order No. : SKI-03-0023/E .
Test Report No. : 2003KESEMC-li-046.FCC <2
Applicant : Sena Technologies Inc. ¢
Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea e

.

Equipment Under Test (EUT) : e
Name : Console Server

L

Model No. :VTS$-1600

. ®

Standards : FCC Part 15, Subpart B, Class A 4
ANSI C63.4:1992

.

Date of Receipt : 07 FEBRUARY 2003 ¢

- Date of Test : 10 FEBRUARY 2003 to 11 FEBRUARY 2003 ¢
Date of Issue  : 12 FEBRUARY 2003 &

¢

Test Result : PASS

. 2 B & L]

In the configuration tested, the EUT complied with the standards specified above. %
Remarks : z

This report details the results of the testing carried out on one sample, the results contained in this test report g

do not relate to other samples of the same product. The manufacturer should ensure that all products in series =
production are in conformity with the product sample detailed in this report. o

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this o
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system g
complies with all relevant standards. <

¢

o

. .

¢

o

o

Kew-Seung, Lim b

EMC DIV. Manager ¢

SGS KES CO., LTD. EMC Laboratory %

This report is issued by the Company under its General Conditions for Inspection and Testing Services, (copy 2
available upon reguest). The issuance of this report does not exonerate buyers or sellers from exercising all their v
rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the
Company. The Company’s responsibility under this report is limited to proven negligence and will in no case be more o
than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be 7
retained by the Company for more than three months. &
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@ SGS SGS KES Co., Ltd.

C-3405, Dongil-B/D 889-1,
Kwanyang-Dong, Dongan-Ku,
Anyang-Shi, Kyungki-Do
Korea, 431-060 -
Telephone : +82 31 424 9600 ;
Fax : +82 31 424 9688

Serial No.6901/ 051281

GSeSGSeSGSeSGSeSGSeStSeSGhe -

SGS :

w

CERTIFICATE OF EMC COMPLIANCE

0] (
A Certificate No. SKI-03-0023/E Date of Issue: February 11, 2003 o
w) . ¢
7 :
. Product Description: Console Server o
@ |
® Model No: VTS-1600 ®
° Applicant: SENA Technologies, Inc. ®
EL;‘ 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea ¢
& )
0
2 :
o SGS Approved Laboratory: SGS Lab 23 -~ SGS KES Co., Ltd. e
L5} G
w ¢
° Test Report Number(s):  2003KESEMC-II-045.CE ®
- Test Required: EN55022:1998, EN61000-3-283;1995, EN55024:1998 @
b
® ®
o . (
o Conclusion ¢
e The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive ®
2 89/336/EEC as amended by Directives 92/31/EEC and 93/68/EEC.
@ w
) This certificate is only valid for the equipment and configuration described, in conjunction with the test data detailed above. It does not permit .
L: the use of the SGS PRODUCT CERTIFICATION MARK. e
?} The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity
® and compliance with all relevant EC Directives. ®
w b
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[ Albert Lim Arthur Kwon e
2 EMC Lab Manager General Manager 2
@ ®
(%2} L
& Copyright of this certificate is owned by SGS Korea Product Certification Division and may not be repreduced other than in full and with ¢
uo) the prior approval of the SGS KES Co., Ltd. Manager. @
“2 Member of SGS Group (Société Générale de Surveillance) ‘*.f
2 - :
b >
U'.) This certificate is issued by the Company under its General Conditions for Inspection and Testing Services, printed overleaf, .','
Q The issuance of this Certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their :
U'j liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company’s .
&) responsibility under this Certificate is limited to proven negligence and will in no case be more than ten times the amount of i
'Y the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than ®
) three months.
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Report No. : 2003KESEMC-11-052.FCC
Page -1 of 15

FCC COMPLIANCE REPORT

Order No. : SKI-03-0026/E
~ Test Report No. : 2003KESEMC-II-052.FCC
Applicant : Sena Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :
Name : Console Server
Model No.  : VTS-3200

Standards : FCC Part 15, Subpart B, Class A
ANSI C63.4:1992

Date of Receipt : 13 FEBRUARY 2003
Date of Test : 14 FEBRUARY 2003 to 17 FEBRUARY 2003
~Date of Issue  : 17 FEBRUARY 2003

Test Result : PASS
In the configuration tested, the EUT complied with the standards specified above.
Remarks :

- This report details the results of the testing carried out on one sample, the results contained in this test report
do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.
This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.

Kew-Seung, Lim
EMC DIV. Manager
SGS KES CO., LTD. EMC Laboratory

This report is issued by the Company under its General Conditions for Inspection and Testing Services, (copy
available upon reguest). The issuance of this report does not exonerate buyers or sellers from exercising all their
rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the
Company. The Company’s responsibility under this report is limited to proven negligence and will in no case be more
than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be
retained by the Company for more than three months,
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ﬂ@\ SES SGS United Kingdom Ltd
LT 4 International Electrical Approvals
South Industrial Estate

Bowburn

Co. Durham

DH6 5AD

United Kingdom

Telephone : +44 (0) 191 377 2000

Fax : +44 (0) 191 377 2020
ce.sales.uk@sgsgroup.com

Serial No.6901/ 001205

SGS
CERTIFICATE OF EMC COMPLIANCE

. Certificate No. SKI-02-0203/E Date of Issue : November 14, 2002
Product Description: Console Server
Model No: VTS 3200

Applicant: SENA Technologies, Inc.
; 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

SGS Approved Laboratory: SGS Lab 23 —~ SGS KES Co,, Ltd.

Test Report Number(s):  2002KESEMC-II-0336.CE

Date of Receipt: 08 October 2002
Date of Test: 14 QOctober to 31 October 2002
Test Required: EN 55022:1998, EN 61000-3-283:1995

EN 55024:1998

Conclusion
The apparatus meets the requirements of the above standards and hence fulfills the requirements of
Directive 89/336/EEC as amended by Directives 92/31/EEC and 93/68/EEC.

This certificate is only valid for the equipment and configuration described, in conjunction with the test data detailed above. It does not
permit the use of the SGS PRODUCT CERTIFICATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of
Conformity and compliance with all relevant EC Directives.
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Arthur Kwon Keith Hutchinson
General Manager General Manager
SGS KES Co,, Ltd. SGS IEA

Copyright of this certificate is owned by SGS International Electrical Approvals and may not be reproduced other than in full and with the
prior approval of the General Manager.

Member of SGS Group (Société Générale de Surveillance)

Registered in England No. 1193985. Registered Office: SGS United Kingdom Ltd, Inward Way, Rossmore Business Park, Ellesmere Port, Cheshire, CHES 3EN
This certificate is issued by the Company under its General Conditions for Inspection and Testing Services, printed overleaf.
The issuance of this Certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their
liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company’s
responsibility under this Certificate is limited to proven negligence and will in no case be more than ten times the amount of
the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than
three months.
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Report No. : F690501/LF-EMC000333
Page e | of 14

FCC COMPLIANCE REPORT

Order No.
Reference No.
Applicant

: SKI-04-0019E
: F690501/LF-EMC000333
: Sena Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :

Name
Model No.

Standards

Date of Receipt
Date of Test
Date of Issue

: Console Server
VTS 4800

: FCC Part 15, Subpart B, Class A

ANSI C63.4:1992

: 05 February 2004
: 05 February 2004 to 06 February 2004
: 10 February 2004

Test Result :

PASS

~ In the configuration tested, the EUT complied with the standards specified above.

Remarks :

. This report details the results of the testing carried out on one sample, the results contained in this test report
do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this

report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system

complies with all relevant standards.

Kew-Seung, Ll"m'

EMC DIV. Manager
SGS Testing Korea Co., Ltd.

o-Town, 283-1 Kwanyang-dong, Dongan-ku, Aryang, Kerea 431-060 t +82 31 424 9600 <87 31 424 9688 www.sgskes.co.kr www.sqsgroup




CERTIFICATE No.:F690501/SP-EMC000156

CERTIFICATE OF EMC COMPLIANCE

Reference No. ;‘§K|-0440q_19/E Date of Issue : March 16, 2004

Product Description.
Model No.
Applicant

+ Console Server

SENA Technologles nc.
210 Yangjae-Dong Seocho-Gu Seoul, 137-130, Korea

\

S6S Appraved Laf ratory : SGS Lab 23 — SGS Testing Korea Co., Ltd.
Test Report Number(s)‘f.g :_F690501!LF-EMCOOO332

Date of Receipt " :February 05, 2004
Date of Test : - February 05, 2004 to February 09, 2004
Test Required . EN 55022:1998(Class A), EN 61000-3-2:2000, EN 61000-3-3:1998

EN 55024:1998
Conclusion
The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
89/336/EEC as amended by Directives 92/31;’EE_§2‘ and 93/68/EEC.

This certificate is only valid for the equipment and configuration described, in conjunction with the test data delailed above. It does not permit
the use of the SGS PRODUCT CERTIFICATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity
and compliance with all relevant EC Directives.

i i H.—;J- 5.
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“‘?‘F‘T-‘{hw FrH f
Albert Lim Arthur Kwon

EMC Lab Manager General Manager

Copyright of this certificate is owned by SGS Testing Korea Co., Ltd. and may not be reproduced other than in full
and with the prior approval of the SGS Testing Korea Co., Ltd. Manager

SGS Testing Korea Co,, Ltd. 18 34, Sanbon-dong, Gunpo-si, Kyongki-do, Korea, 435-041

142 f 2 70 Web site : www.sgstesting.co.kr

! ] it Member of SGS Group (Société Générale de Surveillance) SGSPAPER
ocument i$ issued by the Company subjoct 1o its Ganeral Canditions of Sorvice printed averlenf “"I | ”ll' | I llll { ||. |!l
Rt T icaan and ; " 00478148




Date issued: March 16, 2004

CERTIFICATE No.: SKI-04-0019 S C LV

CERTIFICATE OF COMPLIANCE

Product submitted: . Console Server
‘Model : VTS 4800

Rated Input: 100-240V~; 50/60Hz; 0,37 A; Class |

Applicant: SENA Technologies Inc.
210, Yangjae-Dong, Seocho-Gu, Seoul 137-130, Korea
Manufacturer: Same as applicant

Testing Laboratory:: ¢ SGS Testing Korea Co., Ltd, Electrical Safety Laboratory

Test Report Number(s): = SKI-04-0019 S R LV
Speciﬁcation_Requested: Test for compliance with EN 60 950:2000

Conclusion

Based on a review of the test report, this apparatus meets the requirements of the above standards and hence fulfills
the requirements of Directive 73/23/EEC as amended by Directive 93/68/EEC

This certificate is only valid for the equipment submitted and configuration described, in conjunction with the test data detailed above.
It does not permit the use of the SGS PRODUCT CERTIFICATION MARK.

5

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity and
e

compliance with all relevant EC Directives.

Laboratory Manager General Manager

(

Copyright of this certificate is owned by SGS Testing Korea and may not be reproduced other than in full and with the
prior approval of the General Manager of SGS Testing Korea.

SGS Tesling Korea Co., LId | 18-34, Sanbon-dong, Gunpo-si, Kyongki-do, Korea
{+82(0)31428 5700 f+82(0) 31 427 2370 Web site : hitp://www.sgstesting.co k!

|

Member of SGS Group (Société Générale de Surveillance)

F690501

‘ coanaze NI
nent 15 issued by the Company subject to its General Conditivns o! Service printed overlea
00478426



Report No. : F690501/LF-EMC000331
Page i 1 of 14

FCC COMPLIANCE REPORT

Order No. : SKI-04-0018/E
Reference No. : F690501/LF-EMC000331
Applicant : Sena Technologies Inc.

Address of Applicant : 210, Yangjae-Dong, Seocho-Gu,Seoul, 137-130, Korea

Equipment Under Test (EUT) :
Name : Console Server
Model No. : VTS 4800 DAC

Standards : FCC Part 15, Subpart B, Class A
ANSI C63.4:1992

Date of Receipt : 05 February 2004
| Date of Test : 05 February 2004
Date of Issue : 10 February 2004

Test Result : PASS

In the configuration tested, the EUT complied with the standards specified above.

Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

© This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.

Kew-Seung, Lim
EMC DIV. Manager
SGS Testing Korea Co., Ltd.

| £-3405 Dongil-Techno-Town 8891 Kwanyang-dong, Dongan-ku, Anyang, Korea 431-060 t +82 31424 9600 f +82 31 424 9688 waww.sgskes.cokr www.sgsgroup.ci



CERTIFICATE No.:F690501/SP-EMC000155

CERTIFICATE OF EMC COMPLIANCE

Reference No. : : _SKI-'O4-OOI1 8/E ; Date of Issue : March 16, 2004
Product Description ‘ :
Model No. ‘

Console Server',g
VTS 4800 DAC G5 :
SENA Technologles Inc,, '

':210 Yangjae- Dong, Seocho-Gu Seoul, 137-130, Korea

Applicant

SGS Approved Laboratory SGS Lab 23 - SGS Testing Korea Co., Ltd.
Test Report Number( ) - : F690501/LF-EMC000330

Date of Receipt . February 04, 2004
Date of Test : February 04, 2004 to February 09, 2004
UTICIUSION

The apparatus meets the requirements of the above standards and hence fulfills the requirements of Directive
89/336/EEC as amended by Directives 92/31/EE,£:} and 93/68/EEC.

This certificate is only valid for the equipment and configuration described, in conjunction with the test dala detailed above. It does not permit
the use of the SGS PRODUCT CERTIFICATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity
and compliance with all relevant EC Directives.
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Arthur Kwon
General Manager

Albert Lim
EMC Lab Manager

Copyright of this certificate is owned by SGS Testing Korea Co., Ltd. and may not be reproduced other than in full
and with the prior approval of the SGS Testing Korea Co., Lid. Manager
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Date issued: March 16, 2004

CERTIFICATE No.: SKI-04-0018 S C LV

CERTIFICATE OF COMPLIANCE

Product submitted: Console Sewer
- Model : VTS 4800 DAC
I:':{éted Input: 100-240V~; 50/60Hz; 0,37 A; Class |

i éENA Technologies Inc. ‘

Applicant:

210, Yangjae-Dong, Seocho-Gu, Seoul 137-130, Korea
Mallnufacturer: 2 Same as applicant
Testing Laboratory: oo SGS Testing Korea Co., Ltd, Electrical Safety Laboratory
Test Report Number(s):  SKI04-0018 SR LV

Specification Requested: Test for compliance with EN 60 950:2000

Conclusion
Based on a review of the test report, this apparatus meets the requirements of the above standards and hence fulfills
the requirements of Directive 73/23/EEC as amended by Directive 93/68/EEC

This certificate is only valid for the equipment submitted and configuration described, in conjunction with the test data detailed above.
It does not permit the use of the SGS PRODUCT CERTIFICATION MARK.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity and
compliance with all relevant EC Directives.
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Steve Park rthar Kwon

Laboratory Manager General Manager

Copyright of this certificate is owned by SGS Testing Korea and may not be reproduced other than in full and with the
prior approval of the General Manager of SGS Testing Korea.

SGS Testing Korea Co., Ltd i 18-34, Sanbon-dong, Gunpo-si, Kyongki-do, Korea
! i+82(0)314285700 f+82(0) 314272370 Web sile: hltp://www.sgslesting.co kr/

Member of SGS Group (Société Générale de Surveillance)
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